ORSDLETE
TJ 750-B
PNO-670-90014
Rev. A |

PARTS LIST

SERTAL# 25-005001 & UP

| No trts e loble




TJ 750-B

Drilied/Keyed

PNO-670-90014 | _
Rev. A PARTS LIST
SERIAL# 25-005001 & UP _ _

tem Service With  Description Item Service With  Description

Ne. PartNo. = No. Part No.

1 1-230-11003  Retaining Ring, External “E"”, 3/8 D. 39 1-204-01903  Washer, Flat, 1" x 18 GA

2 1-470-20002  Shaft, Grooved Ends, 3/8 D. x 1 1/2 L 40 2-232-20015  Crank Drliled /8 Bore

3 0-235-21002  Roll Pin, 1/4 D. x 1 1/21L 41 0-203-01200  Nut, Hex 3/B-16 UNC, Reg.Steel Piated

4 2-232-20009  Pump Handle Weidment 42 0-204-11201  Washer, Lock, Split-Type, 3/8 Med.

5 1-232-20001  Hand Grlp, 7/8 D. x 5 L 43 0-200-31206  Capscrew, Hex HD, 3/B-16 UNC x 1 L Steel

6 1-826-04055  Pump Clip ‘ 44 2-825-02022  Leveling, Yoke Weldment

7 1-203-61701  Nut, Special, 3/4-16 UNF-3B, Stee! 45 1-400-50000  Grease Fitting 3/16 Drive-Type Straight

8 0-204-01701-  Washer, Plain 3/4-18 GA 46 1-440-31003  Bearing Race, Thrust, 5/8 1.D.

9 1-232-20017  Knob, Driiled, 1 1/2 D. 47 1-440-31001  Bearlng, Thrust{, Roller, 5/8 I.D. x 1 1/8 O.D.
10 2-825-04001  Swivel, Pivot 48 1-470-53012  Shaft, Special, 3/4 D., Grooved/Threaded
11 4-353-40002  Hydraulic Unit 49 0-235-21004 . Roll Pin, 3/16 D. x 3/4 Long
12 3-825-01004 Hydraullc Unit Sub Assy 50 2-825-02023 Leveling Link Weldmaent
13 4-825-02016 Frame 51 1-470-23002  Shaft, Grooved Ends, 3/14 D. x 4 7/16 Long
14 0-204-11400 - Washer, Lock, Split-Type 1/2 Med. .52 1-202-01101 Capscrew Hex HD 5/16-24 UNF, Steel
15 0-200-31406  Capscrew, Hex Head,1/2-13 UNC x 1 Stesl - Plated, Grade 5, Selflocking x 1" L
16 2-480-11007  Caster, Swivel Stem 3" D. 53 0-204-01101 Washer, Flat 5/16 Med, Steel, Plated

17 1-470-23008 Shaft, Grooved Ends, 3/4 D. 54 2-232-20064 Crank, Drilied/Keyed, 5/8 Bore .
18 1-230-12001 Retaining Ring, External 3/4. D. 55 1-470-52008  Shaft, Special, 5/8 D. Threaded/Drilled
18 1-204-21400 Washer, Lock 1/2 56 0-235-31002 Key, Woodruff #3 -

20 0-203-114041 Nut, Hex Jam 1/2.13 UNC 57 1-825-04102  Nut, Side Tilt Adjust
21 1-825-04075  Spacer Trunnion 58 2-825-04097  Yoke, Tilt Control :

22 1-233-04001 Spring Extension 1" O.D. 59 2-825-02019  Support Bracket, Trans. Adapter
23 1-825-04042  Link, Traillng : 60 1-825-04101 . Pawl, Ratchet, Trans. Adapter
24 1-825-02008  Trunnion Weldment 61 1-233-20001  Spring Flat
25 0-235-21001 Roll Pin3/116 D, x 1 L 62 1-205-22001 Rivet, Blind, Steel, 3/16 D. x 9/16 Long
26 3-825-02020 Lift Arm Weldment : 63 2-825-04098  Bracket, Long, Transmission
27 1-470-22003 - Shaft, Grooved Ends, 5/8 D. x 4 15/16 L 64 2-825-04099  Bracket, Transmission
28 1-230-12002  Retalning Ring, External, 5/8" D. 65 3-825-02018  Adapter, Trans
29 1-204-01601  Washer, Flat, 5/8 x 18 GA. 66 0-235-21007  Roll Pin 1/4 D. x 7/8 Long
30 1-441-21001 Bearing, Plain, Flanged, One Piece 67 1-826-01016 - Chain & Snap Subassembly

Metallic, 5/8 L.D. x 3/4 O.D. x 5/8 L 68 1-234.38014  Chain, 1/0, 25 Links
31 1-825-02017  Journal, Leveling Cross Shaft Weldment 69 1-825-04100  Angle Stop, Trans Bracket
32 1-204-01802  Washer, Flat 1" Narrow, Steel, 14 GA .70 0-235-21001 Roll Pin, 3116 D. x 1" L
33 0-201-01202  Capscrew, Socket Head, 3/8-16 UNC x 1/2 L 7 1-470-22007 - Shaft Grooved Ends, 5/8 D.
34 1-825-02021 Adjustment Sleeve Weldmaent , 72 0-201-31002  Setscrew, Steel 1/4-20 UNC,3/8 L Hex Skt.
35 1-413-21001 Gear Mitre, 2.00 P.D, 10 Pitch, 20 Teeth Flat Point, with Nyiok _
36 1-441-31001 Bearing, Plain, Thrust, Metalllc 5/8 D. 73 1-825-01011 Ratchet Pawl Sub Assy (includes items
37 0-235-31001  Key, Woodruff #61 60, 61 and 62) v
38 1-470-52001 Shaft, Specilal, 5/8 D. x 10 9/16 L 74 2-826-04096  Brackel, Transmission



 TJ-750B

'HYDRAULIC UNIT

- PARTS LIST

SERTAL# 25-005001 & UPp

® & ) O ® O

A4

b e s

e

=)
A )T N r ks
c P ‘. ? fl‘" ’
s
2

A T :gag i
B~
AN

e

=iy = N NS

o~
o,

. _ \
,mm%ﬂiﬂ%?!““l!lﬁ!lﬂﬁ&lﬁ&i\iﬁ!‘i&&dﬂ“&ﬂﬂ!Wﬁ-,ff h”f.”.\ A
. e —_—_—_— T = v R 7
s . —_— g \1._ four e m__ y
= Mmq _ _ n -.‘ : “ 0
T S I , 7
_ = et NV 000
” g

Jd =
R
= —rb§§3 . "
. NN,
O .§E§!Eﬁ

54

HYDRAULIC UNIT SEAL KIT
Contains items 2-7-9-11-15-16-17-20-32

COMPLETE PLUNGER KIT Part # 825-01014/

Contains items 20-21-22
and 6-7-8 on the frame drawing

3 Piece wwﬁmmmH Kit Part # 825-01013 K
Contains items 20-22 .

And A An t+ha Frome Arvmord e e

.— [



TJ-750B

HYDRAULIC UNIT

'SERTAL# 25-005001 & UP
ITEM NO PART NO. DESCRIPTION
0-201-11202 Capscrew, Socket Head, 3/8”x1/2” Long
1-390-20005 Gasket, 3/8” Dia.
1-353-45002 Reservoir Tube
2-353-41001 Cylinder Tube
2-353-42001 Ray
2-353-43001 End Cap
1-3980-11002 Seal, 1-1/4” 0.D,, 17 1.D.
1-230-12001 Retaining Ring, 3/4” Dia.
0-390-01001 O-Ring, 1-5/8" O.D.
1-353-44001 Piston
1-390-11001 Seal, 1-1/4-0Q.D., 3/4” |.D.
1-353-49010 Magnet
4-353-49001 Base
1-275-20005 Pipe Plug, 1/8”
0-236-00005 Ball, 1/4” Dia.
- .0-236-00006 Ball, 3/8” Dia.
1-233-11001  Spring, .300” O.D. Nor AW |
1-353-49005 Restricior Rod
1-353-49062 Rod, Tapered, Release weor AvATL-
@ 1-390-10002 Seal, 11/16"” 0.D., 7/16” 1.D.
21 . 2-353-49004 Pump Sleeve
22 1-353-49003 Plunger
28 1-274-34001 Plug, Straight Thread
29 1-232-20017 Knob, 1-1/2” Dia.
30 0-235-20004 Roll Pin, 1/8 Dia, 5/8" Long
31 1-353-49008 Release Rod

@ 0-390-00002  O-Ring, 3/8"” O.D., 1/4” 1.D.
3 1-353-49007 Release Knob Sub-Assembly

(Includes Items 29 thru 32) | 1
Y ‘5rrm.5 Cormp - 150 ob

REQD.

—h

@ -0%%- }(9007

C/FC, LDCP /%6/\5 Mafo Y 7]—/—,-& )\1?,&0//\ K% AbTA‘UQA,OKbIQ



PRIMING INSTRUCTIONS -~ TJ-750

1. Open releéSe"knob BJ%ull turns;

2. Grasp lifting platform and raise to full helght and let back
- down. - Do this 2 or 3 times. : » :

3. Close release knob and pump jack to.fﬁll height and then release.

The. jack should now be fully primed.

FLUID CAPACITY IS 9 OUNCES .

To fill thls unit with hydraullc flUld (Mobll D T E: 13)

Remove 2 5/8" round nut” from top of reserv01r and pour fluld
'dlrectly 1nto reserv01r.

o

~rD

The fill plug is a black, plug with A1len socket " Remove this plug
and with squirt oil can, flll WLth fluid. It may be necessary to
work pump handle. ' - :



